
PARTS AND SERVICE ◆ 709 Powerhouse Road ◆ Independence, VA 24348
800-235-2233 • Fax: 276-773-2298

REVISED:
June 12, 2003

SERIAL #_____________________________

through ______________________________

S3GRV GRAVITRON
COMP# COMPONENT DESCRIPTION

  1 .....BF600 ........BACKFRAME ASSEMBLY
  2 .....BSF600......STEP FRAME ASSEMBLY
  3 .....BSF601......STEP FRAME ASSEMBLY
  4 .....HB608........HANDLE CHIN-UP ASSEMBLY
  5 .....LK600 ........LINKAGE ASSEMBLY
  6 .....LK601 ........LINKAGE ASSEMBLY
  7 .....LK602 ........LINKAGE ASSEMBLY
  8 .....01-1261......BOLT HH5 1/2-13 X 1
  9 .....01-1546......BOLT HH5 3/8-16 X 3/4
10 .....01-1549......BOLT HH5 3/8 X 1 3/4
11 .....01-1550......BOLT HH5 3/8-16 X 3
12 .....01-1552......BOLT HH5 3/8 X 4
13 .....01-1553......BOLT HH5 3/8 X 4 1/2
14 .....01-2180......BOLT HH5 5/8 X 1 1/2
15 .....01-4030......WHIZ FLANGE BOLT 1/4-20 X 1
16 .....01-4038......BOLT 1/2 X 2 1/2   BUTTON HEAD BLACK
17 .....02-3030......1/4-20 X 1/4 SET SCREW
18 .....02-4170......10-32 X 1/8 SET SCREW
19 .....02-9250......BOLT HH5 3/8-16 X 2 1/4
20 .....03-1035......NUT FLANGE 3/8-16
21 .....03-4035......1/4-20 THREADED INSERT  AVK#ALS4-420-260
22 .....04-5203......WASHER FLAT USS 1/2
23 .....04-5213......WASHER LOK 3/8
24 .....05-5135......BUSHING IGUS PLAIN 3/4 ID X 7/8 OD X 1" LONG
25 .....06-5045......ROLLER ANTI-JUMP BELT
26 .....07-5612......KNEE PAD MOUNT
27 .....07-5613......PLACARD MOUNT SHEET METAL
28 .....07-5614......SHAFT 3/4 X 9 3/4
29 .....07-8363......PULLEY BUSHING 33/64 ID X .813 L
30 .....07-8982......END STRAP CLAMP  1/4 X 2 HRF L 1"
31 .....07-9386......WORKBOX SHIELD BF600
32 .....08-2055......SPACER 1.850 OD X 1.028 ID X .120 L.
33 .....09-1044......GRIP RING 1.280 ID ALUMINUM   (FOR 1 1/4" DIA BAR)
34 .....09-1061......GRIP HAND FOAM 1.188 ID X 14"  OPEN END
35 .....09-1059......GRIP HAND FOAM 1.188 ID X 25"  OPEN END
36 .....09-2010......FRAME PLUG 1 1/4 SQ
37 .....09-2020......FRAME PLUG 1 1/2 SQ
38 .....09-2040......FRAME PLUG 1 1/2 X 2
39 .....09-2070......FRAME PLUG 2 SQ.
40 .....09-4040......BUMPER RUBBER 3/4 ID #18    2517T45
41 .....09-4071......CHANNEL PVC 1/4 X 2 1/2 X 1 X 2 1/2 L.
42 .....09-4072......BEARING BLOCKS 1" ID.
43 .....09-4092......BUMPER NEOPRENE
44 .....09-5030......FOOTPAD ROUND MOLDED
45 .....09-5045......FOOTPAD RECTANGULAR MOLDED NEW
46 .....09-8049......GRIP CAP 1.280 ID ALUMINUM    (FOR 1 1/4" DIA BAR)
47 .....09-8334......PULLEY 5" DIA
48 .....12-1026......KEEP HANDS AWAY
49 .....12-1080......INSPECTION STICKER DECAL
50 .....12-1106......DECAL "DO NOT DISENGAGE WEIGHTS"
51 .....12-1107......DECAL WARNING
52 .....12-5166 .....PLACARD INSTRUCTION “GRAVITRON”
53 .....12-5149......NAUTILUS "SIGNATURECAL"S3 16 1/2" L.
54 .....12-5157......GRAVITRON PLACARD (RIGHT)
55 .....12-5168......GRAVITRON PLACARD (LEFT)
56 .....14-6321......FOOTPAD  LEFT  WACD
57 .....14-6322......FOOTPAD  RIGHT  WACD
58 .....14-6323......KNEE PAD WACD
59 .....17-1535......GUIDE ROD LENGTH 63 1/2"
60 .....19-1012......TAPE DOUBLE SIDED 1.5" WIDE   2.5" LONG
61 .....19-1015......2" SQ SERIES 170 DUAL LOC
62 .....19-1110......PAINT SPRAY CAN 16 oz.
63 .....19-1291......DECAL SERIAL # BAR CODE
64 .....19-1341......1/4 X 3 X 6 1/2 WEIGHT STACK SUPPORT PLATE
65 .....19-4520......PARTS DIAGRAM “GRAVITRON”
66 .....24-6030......KEVLAR BELT 1"  (108 in)
67 .....09-8329......PULLEY 3" DIA WIDE
68 .....05-6035......5/8 ID X .359 L. LINKAGE BUSHING

USE CAUTION
WHEN WORKING

WITH WEIGHT
STACK !

USE ONLY NAUTILUS 4 3/4 IN
CH

WEIGHT SELECTION PIN.

WARNING
Do not put hands on or near weight

stack. Stand clear of machine while

in  use .  I f  mach ine  shou ld

malfunction, do not attempt to repair.

Advise supervisory personnel of

problem immediately.

S

S

L

L

59

59
R

K

N

E

A
J

I
Y

X

W

J

I

X

V

H

64

K

KG.

LB.40
18

KG.

LB.50
23

KG.

LB.60
27

KG.

LB.70
32

KG.

LB.80
36

KG.

LB.90
41

KG.

LB.100
46

KG.

LB.110
50

KG.

LB.120
55

KG.

LB.130
59

KG.

LB.140
64

KG.

LB.150
68

KG.

LB.160
73

KG.

LB.170
77

KG.

LB.250
114

KG.

LB.220
100

KG.

LB.210
96

KG.

LB.200
91

KG.

LB.190
86

KG.

LB.180
82

KG.

LB.240
109

KG.

LB.230
105

19-4520

Nitro Weight Stack
OPT-WT-06
S3GRV  WEIGHT STACK PARTS  (20 lb-250 lb)

COMP# COMPONENT DESCRIPTION

A.......01-0010......BOLT HH2 7/16-14 X 4 1/2 BLACK  (WT STACK)
B .......01-4035......WHIZ FLANGE BOLT 1/4-20 X 1 1/4
C.......02-6058......1/2-13 X 3/4 SET SCREW
D.......02-9190......SCREW 1/4-20 x 3/4 FLANGE BUTTON HEAD
E.......03-1045......NUT   7/16 BLACK (WT STACK)
F .......03-4290......NUT WHIZ FLANGE LOK  1/4-20
H.......04-5070......RUBBER WEIGHT STACK WASHER
I ........05-4020......BOTTOM WEIGHT BUSHING
J........05-4037......MOLDED TOP WEIGHT SLEEVE W/ BUSHINGS
K.......06-2005......CHAIN LINK #100 CONNECTING LINK
L .......06-8150......1 1/4 EXTERNAL SNAP RING
M ......06-8186......1 1/4" NEOPRENE O-RING
N.......07-4000......NYLINER PLASTIC BUSHING
O.......07-8296......PIN WEIGHT SELECTOR W/MAGNET 4" LENGTH
P.......07-8982......END STRAP CLAMP  1/4 X 2 HRF L 1"
Q.......09-3066......HOLE PLUG 1 1/4 DIA WHITE
R.......09-6135......BELT ROLLER
S.......09-8018......GUIDE ROD BUSHINGS (SANTOPRENE)
T .......12-1024......DECAL WARNING  3"
U.......12-1102......DECAL WARNING  4 3/4"
V .......12-1275......WEIGHT STACK DECAL 20-310 lbs & kgs (black)
W......17-2067......1 X 4 X 9.330 TOP WEIGHT STEEL, 10 lbs.
X .......17-2203......1 X 4 X 9.330 BOTTOM WEIGHT STEEL, 10 lbs.
Y .......17-4116......WEIGHT STACK PIN 24 HOLE, 25 1/4 (powder paint)



Belt & Pulley
Assembly

31

54
55

F

P
15

P

67

66

47

P
B

29
47

29

16

36

1

61

61

39

60

39

28
24

17

24

P

21

61(8)52

27 40

5

67 14

25

6

32

42

32

48

22

8

45

39

20

23

23

13

39

45

24

24

26

10 36

23

36

7

58

23
20

39

12 23

18

46 18

33

34

34

18
46

18

18

33

3

2

57

56

23

19

11

23

37
56

37

23

19 39

23

19

45

23

11

57

37

23

19
39

18

46
18

18

35

4
46

9 23

9

53

41

41

43

36

44

20

23

50

23

20

51

20

23

20

23

45

37

33

18

17

68


